
RE-ORDER NUMBER:  IND-MANUAL 
REVISION: IN-100007

MAGNUM M SERIES DIESEL 
SOD INSTALLER 

PARTS MANUAL 

MAGNUM M4226D 
MAGNUM M4826D 

Bucyrus Equipment Co., Inc. 
Box 156, 209 Main 
Hillsdale, Ks  66036 
1-800-330-0857
www.magnumenp.com



 

RE-ORDER NUMBER:  IND-MANUAL 
REVISION: IN-100007 

 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 

 



 

RE-ORDER NUMBER:  IND-MANUAL 
REVISION: IN-100007 

 

 
M SERIES 

 
MAGNUM M4226D / M4826D 

PARTS MANUAL 
 

The purpose of this manual is for parts identification of the Magnum M series sod installer.  This manual is not 
to be used for assembly.  This manual includes parts lists and illustrations of all available replacement parts 
for the Magnum M series sod installer.  A table of contents is placed at the beginning of the manual for 
location of specific parts.  Keep this manual available for reference in the shop area. 
 
At the time of publication all information contained in this manual was technically correct. However, all 
materials and specifications are subject to change without notice.  
 
Comments and suggestions about this manual may be directed to:  Bucyrus Equipment Co., Inc., PO Box 
156-209 Main, Hillsdale, KS  66036.  Phone 1-800-330-0857 

 
© Copyright  2013  BECI. All information contained within this publication is based on the latest product information at the time of 
publication.  Due to constant improvements in the design and quality of production components, some minor discrepancies may result 
between the actual vehicle and the information presented in this publication. Depictions and/or procedures in this publication are intended 
for reference use only. No liability can be accepted for omissions or inaccuracies. Any reprinting or reuse of the depictions and/or 
procedures contained within, whether whole or in part, is expressly prohibited.  Printed in U.S.A. 





 DIESEL INSTALLER PARTS MANUAL  

  

TABLE OF CONTENTS 
 

Section 1 …………………………. Brake / Wheel / Hub 
 
Section 2 …………………………. Decals 
 
Section 3 …………………………. Electrical 
 
Section 4 …………………………. Engine 
 
Section 5 …………………………. Front Spindle 
 
Section 6 …………………………. Hydraulics 
 
Section 7 …………………………. Hydrostat / Roll Lift Controls 
 
Section 8 …………………………. Operator Platform 
 
Section 9 …………………………. Roll Lift 
 
Section 10 .………………………. Shields 
 
Section 11 ………………………... Steering Axle 
 
 
 



 ENGINE  

4.1   

ENGINE - PARTS LIST 
ITEM QTY PART NUMBER DESCRIPTION 

1 1 12599-74110 COOLING FAN 
2 1 15881-97010 FAN DRIVE BELT 
3 1 16678-64012 ALTERNATOR 
4 3 16851-65512 GLOW PLUG 
5 1 E9151-33140 OIL CAP 
6 1 04814-50300 OIL FILL CAP O-RING 
7 1 902514 HYDROSTAT COUPLER/HOUSING 
8 1 16824-63010 STARTER 
9 1 HH150-32430 ENGINE OIL FILTER 

10 1 15841-39010 OIL SENDING UNIT 
11 1 16829-36410 DIPSTICK 
12 1 17538-83040 TEMPERATURE SENSOR 
13 1 68381 AIR INTAKE RAIN CAP 
14 1 0427615 HOSE CLAMP 
15 4 0427614 HOSE CLAMP 
16 1 IND-ENG400 INTAKE HOSE 
17 1 FM65 INTAKE HOSE 
18 1 1G657-11011 AIR CLEANER ASSEMBLY 
19 1 1G659-11222 AIR FILTER ELEMENT 
20 1 IND-ENG206 AIR FILTER MOUNT 
21 1 1G952-11621 INLET HOSE 
22 1 1G659-11251 AIR CLEANER BRACKET 
23 1 IND-ENG401 FUEL LINE 
24 1 42IND-ENG402 FUEL LINE 
25 1 42IND-ENG403 FUEL RETURN LINE 
26 6 0427670 HOSE CLAMP 
27 1 9307K69 RUBBER GROMMET 
28 1 110708785 7/8" P-CLAMP 
29 1 1G952-43001 FUEL FILTER ASSEMBLY 
30 1 14301-43650 FUEL FILTER BOWL O-RING 
31 1 15231-43560 FUEL FILTER 
32 1 1T251-43100 FUEL FILTER BOWL 
33 1 1G961-52030 FUEL PUMP 
34 1 16264-52140 FUEL PUMP GASKET 
35 1 IN-FT100 FUEL TANK 
36 1 FC-1 FUEL CAP - EPA 
37 1 110-16-191 FUEL GUAGE 
38 1 LNZ-50305C-18 FUEL CAP/GAUGE 
39 1 4290-04-04 FITTING 



 ENGINE  

4.2   

ENGINE - PARTS LIST 
ITEM QTY PART NUMBER DESCRIPTION 

40 1 4244-05-04 FITTING 
41 1 5406-FLP-08 PLUG 
42 1 IND-ENG204 THROTTLE CABLE 
43 1 IND-ENG200 THROTTLE LEVER 
44 2 IND-ENG211 THROTTLE LEVER WEAR PAD 
45 1 1171212 FENDER WASHER 
46 1 IND-ENG201 THROTTLE LEVER MOUNT/STOP 
47 1 IND-ENG202 THROTTLE BRACKET 
48 1 IND-ENG203 THROTTLE CABLE ENGINE MOUNT 
49 2 0156724 1/4" X 3/4" CLEVIS PIN 
50 2 65036 3/32" COTTER PIN 
51 1 9654K117 EXT SPRING 1.25" OAL X 0.313 OD, 12/PKG 
52 3 01513-50618 EXHAUST MANIFOLD STUD 
53 1 1G962-12350 EXHAUST MANIFOLD GASKET 
54 3 02756-50060 EXHAUST MANIFOLD NUT 
55 1 1G962-12310 EXHAUST MANIFOLD 
56 3 01759-50616 EXHAUST MANIFOLD BOLT 
57 4 01513-50822 EXHAUST STUD 
58 2 15263-12370 MUFFLER GASKET 
59 1 IND-ENG101 EXHAUST EXTENSION 
60 4 02156-50080 EXHAUST NUT 
61 4 04512-60080 EXHAUST LOCK WASHER 
62 1 C31 MUFFLER 
63 1 3042T84 EXHAUST CLAMP 
64 1 IND-ENG105 EXHAUST ELBOW 
65 1 1G690-72091 COOLANT RESERVOIR ASSEMBLY 
66 1 15531-72422 COOLANT RESERVOIR CAP 
67 1 15531-72432 COOLANT RESERVOIR CAP GASKET 
68 1 9600K59 RUBBER GROMMET 
69 1 110708759 3/8" P-CLMAP 
70 1 1G952-72061 RADIATOR 
71 1 17214-72020 RADIATOR CAP 
72 1 1G952-72940 UPPER RADIATOR HOSE 
73 1 1G930-72190 ISOLATOR 
74 1 1G952-72850 LOWER RADIATOR HOSE 
75 2 1G932-72190 ISOLATOR 
76 1 IND-ENG104 ENGINE MOUNT REAR 
77 1 IND-ENG103 ENGINE MOUNT FRONT 
78 2 IND-ENG106 ENGINE MOUNT SPACER, LEFT 



 ENGINE  

4.3   

ENGINE - PARTS LIST 
ITEM QTY PART NUMBER DESCRIPTION 

79 2 IND-ENG107 ENGINE MOUNT SPACER, RIGHT 
80 2 0115167 7/16"-14 X 3-1/2" CAPSCREW PT 
81 2 0115165 7/16"-14 X 3" CAPSCREW PT 
82 8 33860 7/16" FLAT WASHER 
83 4 33894 7/16" LOCK WASHER 
84 4 36308 7/16"-14 HEX NUT 
85 2 13119 3/8"-16 X 4" CAPSCREW PT 
86 4 13115 3/8"-16 X 3" CAPSCREW PT 
87 4 13113 3/8"-16 X 2-1/2" CAPSCREW PT 
88 1 110120346 3/8"-16 X 1-1/2" CAPSCREW PT 
89 3 13107 3/8"-16 X 1-1/4" CAPSCREW 
90 26 33859 3/8" FLAT WASHER 
91 14 33893 3/8" LOCK WASHER 
92 13 36306 3/8"-16 HEX NUT 
93 1 37820 3/8"-16 X 1-3/4" COUPLING NUT 
94 6 18797 5/16"-18 X 1-1/4" CAPSCREW 
95 2 13053 5/16"-18 X 3/4" CAPSCREW 
96 9 33858 5/16" FLAT WASHER 
97 8 36304 5/16"-18 HEX NUT 
98 12 33892 5/16" LOCK WASHER 
99 1 13009 1/4"-20 X 1-1/2" CAPSCREW 

100 1 13003 1/4"-20 X 3/4" CAPSCREW 
101 9 33857 1/4" FLAT WASHER 
102 1 33891 1/4" LOCK WASHER 
103 1 36302 1/4"-20 HEX NUT 
104 2 36202 1/4"-20 JAM NUT 
105 8 38685 M10-1.25 X 40mm CAPSCREW 
106 8 1140384 M10 LOCK WASHER 
107 4 38615 M8-1.25 X 20mm CAPSCREW 
108 1 9713K414 SPRING WASHER 

 
 
 
 
 
 
 
 
 
 



 ENGINE  

4.4   

 



 ENGINE  

4.5   

 
 

 
 
 
 



 ENGINE  

4.6   

 
 

 
 
 
 



 ENGINE  

4.7   

 



 ENGINE  

4.8   

 
 
 
 

 
 
 
 
 
 
 



 ENGINE  

4.9   

 
 



 ENGINE  

4.10   

 
 

 
 
 



 ENGINE  

4.11   
 



 ENGINE  

4.12   

 
 
 
 

 
 
 
 
 



 ENGINE  

4.13   

 
 
 

 
 
 
 
 
 



 ENGINE  

4.14   

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 



 ENGINE  

4.15   

 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



 ENGINE  

4.16   

 
 
 
 
 
 

 
 
 
 
 
 



 ENGINE  

4.17   

 
 
 
 

 
 
 
 
 
 
 
 



 ENGINE  

4.18   

NOTES: 
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  

 


